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Ed nf e R A R ihAL 1.60YUS9 7.3V 600mAh 4. 38Wh
S 4 AR Chinese
Name of Sample ST Rechargealhile Li-Polymer Battery Pack LGOYUS9 7.3V 600wAh 4, 38Wh
English
b5 1121020129
Sample No.
TR i ST I AA N AT B 2 1]
Consignor /
Y i ARSER LD FHL T LA ]
Manufacturer /

Test method

e €06 - Aa i Tes i dt TS 1RSSR b T
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROLS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3

FIRAFAE

ety [ € A bs Se s a1 s fokrift T
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS "Recommendations on the TRANSPORT

Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6 Amend. 1
Section 38.3
= B e
H L AU, FERE R
Appearance

Silvery and vellow Aluminum-plastics shell

H St B

Accepted Date

HrpjAeie B

Test Date

2021-02-04 2021-04-01 ~ 2021-04-21

i 3R Bl

Test ltems

e TSRO s S s AR s AR 4 P e A i ey
Altitude simulation, Thermal test, Vibration, Shock, External short
cirveuit, Crush, Overcharge, Forced discharge

Ko %

Conclusion

SR, PTG IEG T O T RERS Tt i i A T wlas ATkRdE T

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3bRifk %k,

The sample has passed the test items of UNTTED NATTONS “Recommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 6
Amend. I 38. 3 e

ARH W] (Date) :

Bix

WL LB 4H Rechargeable Lithium Battery. /

Comment
Fde 4 ik /
eied Post Code
wE Y% e LER 4l
Approver: l ‘W Checker: %}g% Compiler: ﬁﬁ

R%

Title:

B TR (Vice chief engineer)
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Ao Py 3 A 1= g 1, O
=3 . o N 25 5TE E
Name of Test Standard requirement or The )
No 2 Test Result | Conclusion | Remark
- ltems Clause Number of Standard e
i O ks s dnnta 50wy ke
ﬁﬁ%‘ﬁﬂ ‘]'lilll B OST/SGAAC 10711 /Rev, 6 Amend. 1 38,3 | WEER 1 S
I Altitad Wit 1 L See Appendix | (i f 7
: 1tu e LN \hmml of Tests and Criteria Passed
simulation ST/SG/AC 10/ 11/Rev. 6 Awend. 1 Section
38,3 Test T.1
AP & PR T a i |5 Wiy
5 H fﬁ\']:i[iiii ST/SGAAC 10711 /Rev. 6 Amend. 1 38,3 | BLH 42 2 -
Bl See Appendix 2 T /
Thermal test UN Manual of Tests and Criteria il P.Ii:s‘-:s:\d '
STASGAAC. 10411 /Rev. 6 Amend. 1 Section meet
38,3 Test T,2
L N I AP PSR e
; R ’kp B ST/SG/AC, 10/11/Rev. 6 Awend. 1 38.3 | WA 3 g
: ; WS, See Appendix 3 T4 /
Vibration ¢ Manual of Tests and Criteria ¢ AppEnae }),quﬁed '
GAAC. LO/ 1T/ Rev. 6 Amend. | Section aeer
3 Test 1.3
ii*\u PO T RS SRR AR U R bt
Wik Eii‘._];_fi_f‘.‘i ST/SG/AC. 10/11/Rev. 6 Amend. 1 38,3 | BLIHA 4 i
1 Shock 'v'{_ﬁ""- ! o See Appendix 4 LA /
oc LN Manual of Tests and Criteria Passed
ST/SG/AC. 10711 /Rev. 6 Amend. I Section gt
38.3 Test T.4
‘;\.’rr-lll G REER E AR AL B 1 LA A by
— f WS ST/SG/AC, JU‘ 11/Rev. 6 Amend. | 38.3 | WH ) 5
5 S AT 5 L S%ii“'\g[jpgnrlix 5 Gt /
Betriil ?hort N Manual of Tests and Criteria Y o Passed !
circuit ST/SGAAC. 10/ 11/Rev. 6 Amend. T Section et
38. 3 T
s LM 6 5
6 Crush . e See Appendix 6 Gt i
i 1 of Tests and Criteria Passed
ST/SGAAC, 10711 /Rev, 6 Amend, | Section R
38.3 Test 1.6
WA Tl s LT T T
; w7 rl{ l}'ltm" ST ‘)(u AC 1011 /Rev. 6 Amend. T 3803 | WS 7 -
T 7 See Appendix 7 T /
Overcharge UN Manual of Tests and Criteria ¢ AppeniE P'I]:;‘W‘(} '
ST/SG/AC. 10/11/Rev. 6 Amend. | Section o
38,3 Test T.7
AT O PR R AR s [ s e
R HETM S ST/SG7AC 10711 /Rev, 6 Awend, | 38,3 | WEE ¢ 8
3 x HYET. 8 See A i B &k
Forced dlscharge UN Manual of Tests and Criteria ee Appendix f II‘T 5 /
Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section i
38.3 Test T.8
S FRULIR L :20°C23°C s BRI IE - /%
: I R
Tast Envitonmant Ambient temperature:20°C-23°C;Ambient humidity:/%
Condition
Kol B )
S . Test Iltem
DT, e —
Subcontracted Test sazmE | LK / [ % /
Condition Subcontracted | Name Post Code
Laboratory Mokt / W, 75 /
Address Tel
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5 | AR B & AR LRS!
No. Name of Test Ttems | Altitude simulation
1 a2 <1
. . : RIS Befor RIEJE After o
s | HERE ﬁf_&"’] — R A gk | # AR | St
Y5 Sample Status JiE il & Fr#& 8 /E | Mass Loss | Residual NE
Sample Mass ocv Mass ocv oCv  |Other
No. /g N lg N % Mo |Event
001 | |elicihfl | 252384 | 835 | 25.2352 | 8.35 0.01 | 100.00 | ©
002 | oyl | 25.2667 | 8.35 | 25.2610 | 8.3 0. 01 99.88 | ©
T A 4 B 3 -
003 | iRt | 25,3844 | 8.33 | 25.3814 | 8.32 0.01 | 99.88 | ©
004 | o OCEARL 195 9304 | 832 | 25.2275 | 8.32 0.01 | 100.00 | ©
005 | ppctomafit | 25,4422 | 832 | 254300 [ 832 0.01 | 100.00 | ©
006 | B0CERAL | o5 o651 | 8.3 | 25.2612 | 8.3 0.02 | 100.00 | ©
DECVCA A2
007 | pecroyrs®®L | 25.2887 | 8.34 | 25.2847 | 8.34 0.02 | 100.00 | O
008 | geemeroasit | 25.4426 | 835 | 25.4407 | 834 0. 01 99.88 | ©
J.' l_‘%;. FTh is spalc.uefti nbtleillutki onal Ly

Gik: LR V-RA D-MRAR R-2k 7 F-Ak 0-AiR. RiMmA. LMK, LA, RARX,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

LA & ]
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5 9 KA B L AR it
No. Name of "l'est Items Thermal test
Al YA 2, s ) A i R -
I RBE A gk 0 E St
S5 Sample Status RE | %A JiE | FrE5d/E| Mass Loss| Residual | BLE
Sample Mass oCcyV Mass ocy OCvV | Other
No. /g v g A% Y /% | Event
001 | |encuihl | 25.2352 | 8.35 | 25.2248| 8.21 0.04 | 9832 | o
leyCse g 9E 9g, 2 a4 9 ORt ‘ e =
002 | uoicEeAL | 952640 | 8,34 | 25.2529 | 8.20 0.04 | 9832 | O
1CYCTEAS AL HL 9 901, q¢ oF Q1 ’ y .
003 {ER€ BTy dharged | 20~ BL4 8. 32 25,3713 8.20 0. 04 98. 56 0
LCYCHiA A & 9o = 3 :
004 | qiCERRN 252075 | 8.32 | 25.2106 | 8.19 0.07 | 9841 | o
25CYCHE A FE L oF A° y 99 95 A0QE T ar .
005 | oscve Fully chargea | 294390 8.32 25. 4286 8. 18 0. 04 98. 32 0
25CYCHEA: 7l ‘ « ; c 9Eq 9 3 . 5
006 | jlCEeAn 1052612 | 8,34 | 25.2513 | 8.20 0.00 | 9832 | ©
25CVCHE 4 AL 95 9Q47 _ 5. 97 5 : ‘
007 | poiciksin | 252847 | 831 | 25.2749 | 8.20 0.04 | 9832 | o
008 P 25.4407 | 8.34 | 25.4302 | 8.20 0. 04 98.32 | O

25CYC Fully charged

4 oz ~|This space intentionally
AT F left blank

Loux. L=kl V-RA D4R R-aRE F-RK -k, kA, LMK, LE. LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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53 ; wal R E LAk | R
No. Name of Test [tems Vibration
) e _ e i
o2, HE IR A RIS A Before RIS After SRk | #a R | e
U Sample Status R FHeE| RE FF 34, /& | Mass Loss | Residual £ -8
Sample Mass ocv Mass ocv oCcv Other
No. /g v /g vV % 1% Event
001 | | OGEAAL g5 9048 | 8.21 | 25.2203 | 8.19 0.02 | 99.76 | o
002 | | elomsst 1252520 8.20 | 252310 | 8.18 0.09 | 99.76 | o
003 | |ermtAl o |25.3713|  8.20 | 25.3673 | 8.18 0.02 | 99.76 | ©
004 | | gencrtnt o |25.2106| 8.19 | 25.2056 | 8.18 0.02 | 99.88 | o©
005 e 25.4286 | 8.18 | 25.4: ‘
5 | pseat Al | 254286 | 8. 5.4239 | 8.18 0.02 | 100.00 | ©
006 | jeoicadsl 1252513 8.20 [ 252569 [ 8.18 0.00 | 99.76 | o
007 | ol o |25.2749| 8.20 | 252712 | 818 0.01 | 99.76 | o
008 | goomqemtl o |25.4302| 8.20 [ 254267 | 8.18 0.00 | 99.76 | o
v —F'flfr This space intentionally

lef't blank

Hoi: LR V-RA DRk R-ZA P-RK -k, RRA. LMK, LA, LARXK.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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5 y )R B & AR i
No. Name of Test Items Shock
FRIEAT Before RIEE After @ e
5 TR A - - FRERK 3?"3%%]—‘5 ;r\lt’f‘@)
g2 Sl Status % | AmwE| RE JFB4&d, B | Mass Loss | Residual 0%
Sample ‘ Mass oCV Mass ocv OCV | Other
No. lg v /g v 1% 1% Event
001 | |iiyoddih 1952203 | 819 | 25.2205 | 8.18 0. 00 99.88 | o
002 | jubaah o ] 26.9310| 818 | 252314 [ .18 0. 00 100.00 | o
003 | oo poerl ] 25.3673| 8.18 | 25.3675 | 8.17 0. 00 99.88 | o
004 | orepeiiait | 25.2056 | 8.18 | 25.2088 | 8.17 0. 00 99.88 | o
005 | ppaiordf | 25,4239 8.18 | 25.4242 | 8.17 0.00 | 99.88 | o
006 | ppeapori®AM | 25,2569 | 8.18 | 25.2572 | 8.18 0. 00 100.00 | ©
007 | ppicicidsn | 2s.2712| 818 | 25.2716 | 8.18 0.00 | 100,00 | o
008 | gscroporei il o | 25.4267| 818 | 25.4271 | 8.17 0. 00 99.88 | ©

j\'|*_9‘?|i]‘his space intentionally
oI lef't hlank

& LR V-RA D4R R-ARZL F-RK 0-RMik. LR LMK, L3, LK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. Name of Test Items External short circuit
TR kA S i S L
Sample No. Sample Status e, Extcm;lc'[’mnperature Other Event
A 16\?(;;1{?\/‘\5;1‘1%1(1 57.2 0
002 ICXE(‘E‘fl;{\?\ﬁ-‘lIE'g(d 85.3 O
aps 1C\(1{|&{xﬁ fflli;%ged 56. 8 O
004 l(\({[?tl]ﬂ]-;i\fai%},rd 57.0 0
006 256??(?;]}?:\5;\15'1%‘;:6(1 56. 7 O
007 EEC\ZECIX:IIJLI‘:I\;;L?gr‘rI 55.8 0
008 25L€{q(‘:|(;ﬁ‘\/l\jll-;;lllg(d o7, 1 O
w\—Fﬁ:r_l This space intentionally left

hlank

Zok: DRAK R-ALEL F-ARK O-LMfik. TAek. LaE.,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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5 6 oA B 4 A L
No. Name of Test ltems Crush
WS kA i@ R HEL HAE
Sample No. Sample Status Max Extemfztlcchperuture Other Event
03 LGHC 0% Capariy 20.3 0
010 LCYC 50 Capaity 20.5 0
gil apacity 20.3 0
ol u:‘fi(?ljact}?? n(&fl ty 20.3 0
018 1r\]((§;r>q{io1§;il iy 20.1 0
out 3501C 50% Capacity 20.5 0
e 2)(23(”?:(1?0(“;;:131“ 20. 3 0
16 25010 50% Loty 2.5 0
el 2)(%\]{(\5{“;{::;:?1 5 20.3 0
0ls 2.)(2\”(”‘;0} (J;ul] ty 20. 3 0
bl FZs |»_| This space intentionally left

blank

#ik: DRI PR O-RfRAR. RAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 " RMAA LA | T
No. Name of Test [tems | Qyercharge
St BRRE A
Sample No. Sample Status Other Event

1CYC e Aol

019 1CYC Fully charged O
1CYCE A Al

020 LCYC Fully eharged 0
1CYCH A el

021 1CYC Fully charged 0
1CYCHE A e

022 1CYC Fully charged O

i 25CYCHE A A8

023 25CYC Fully chavged 0
265CYCHE AT A

024 25CYC Fully charged 0
25CYCHEAS A HY

025 25CYC Fully charged 0

026 25CYCHEAE A 0

25CYC Fully charged

This space intentionally left blank

&ii: Dk F-AOK 0-RfpIR, ALK,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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5 8 AR B 4 AR G
No. Name of Test Ttems Forced discharge
PR SR A
Sample No. Sample SI:C:LIS f};ﬁ{iy&\%‘ i

027 LeYe ]}(Jl{th fl\;)fii llflnrgpn 0

028 1cYC lFEiF](il-f?;iff(zll%]1'g(,-d 0

029 158 Tl 'I'J;i ‘j?ijiil!iin'ged 0

030 1CYC ll(arl(lib ?]\I}i{[ti—la rged 0

031 10YC 11(1?1(1); /:n}f(i lé;largr}d 0

032 1eYC 11(1}1( ljyh?;l’t\{t_ililiﬁlgui 0

033 1CYC T:?](f; /:Fiﬁllliu-ged 0

034 10YC ]{‘(HY{_ 1}\L fl?iﬁi hle-gml 0

035 1CYC ‘F[l?ﬂ’: /:; fﬁfﬁ,\rge d 0

036 1CYC 115;1‘12'{':?]\11;({(*1%1 rged 0

037 25(;&’(?592?1% ?;i}?iﬁu-gm 0

038 25(;(231(1?1C;\b :‘f{?fc.'zliu-gm 0

039 2‘1{\(21‘(]‘}}(1}::l;l})i,{(;]lf.}lg,td 0

040 25(:\"{2 -}'{l?’]{ lj\L f?ljii({lllii reed 0

041 2)C\Cb;(l?|{1}: :/:Ei{clllin'gw 0

042 2SCY(_:%Slgfl(‘l;;‘fﬁ?ifi){cll%arge;d 0

043 250;5?&3}%?%%5?;?%@ 0

044 - !Sx?cuvlcliﬁffcﬁu«gml 0

045 25CYC25FCUY]C]%:?:I;iﬁfcr]?argcd 0

046 25C\'c2‘rirclf’lcli§ ?:l;i{%{uﬁn*ged 0

&ik: D-fEAR F-ALK O-RMRIR. AA K.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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olyme
&S /Model: LGOYUBS 2ICP8/31/30
5 #r 88 fE/Nominal Voltage: 7.3V
7 &8 FR % 88 i /Charge Cutoff Voltage: 8.4V
¥ 72 & B /Rated Capacity: 600mAh 4.38Wh
NS . RIEFREREM IR ARAR
Dongguan Amperex Technology Limited
i E%iE/Made in China

okt A 4 YOk



